

CERTIFICATE OF ANALYSIS

PRODUCT Crystal ST

BATCH NUMBER 154602 (759kg)

SALES ORDER NUMBER 075612

DATE OF MANUFACTURE 16/5/19 (expiry: 16/5/22)

Quality Control Test	Test Method	Test Result	Specification
Appearance	BAM 36	Pass	Transparent Solid @ 25ºC
Water Content	BAM 31	26.07%	22.5 – 27.5%
FFA as stearic (282 mwt)	BAM 62	0.83%	0.70 - 1.1%
Colour (neat)	BAM 65	0.17R 1.1Y	0.5R, 5Y (5¼" Lovibond Cell)

I certify that the product detailed above has been inspected and tested and conforms in all respects to the relevant specification and that the details of Quality Control testing are as above & manufactured in UK

J.A.Popplewell
Production / Stock Controller

) DR place

I k as He or ve

Blanderse Britan Berkeling der Mitter in der der in der der in der 18 der 18 der 18 der 18 der 18 der 18 de 18 Basen der Britan im 18 de 18 de

www.stephenionpersondcore.com

helioses tophenson groups our

